PARTS LIST

DDL-8000AS,AB
PARTS LIST

5 URL(PARTS Website/PC Yo ) &b (EFIIFREZREEED DLVc Web Parts Book ZCHIABIFE T,
CHRICEEEEFIUNETYT, (ERD
https://juki.aftama.com/JUKI/JA

You can use a Web Parts Book with a convenient search function from the URLs (PARTS Website/PC-site)
below. To use the PARTS Website, free membership registration is required.
https://juki.aftama.com/JUKI/EN

No.1735-02



HOW TO MAKE USE OF THIS PARTS LIST

1.Explanation of codes
1)"*" mark............ means this part is changed from the previous parts book.
As to the details of the change,refer to “List for information of change”.
2)"H#01” o, refer to “Note” explanation at bottom of page.
2.Codes on the “Qty” column
= Each numeral indicates the number of parts required.
* “0.1” and “2.5” indicate the length (in meters) of the respective parts.
3.Parentheses mean that the corresponding part is a subpart that constructs an assembly part.
4 Dotted lines on the Figures indicate assembly parts.
5.As to the parts with marks of ” ¥ “(consumable parts) and ” © ”“(optional parts)on the respective parts,

it is recommended to prepare spares

Sign Place of destination

GG China

BB Europe

EE Japan

AA excludes China, Europe and Japan

N—Y YR +ZFAICELT

1.7 35 WORSHHA

1) 7% "El ... AIEIDNR—Y Ty VI L TSREESN-HBREBKRLET.

FTEART " EEFERYRL"EZSRL TSN,

2) “H01 e R—UTF0"ZFR " DRAESEL TS,
HEROHFR. BAHERL. 01, 25 FOHKERX. RS (BEAELA-FL) ZRLET,
HERD () F, ABREBRL TV S FHRATHILEBKLET,
AFARR=TD————— BT, BB THSILEBEKRLET,
WARR=TD K" CHERR). O (AT a VER) DEIMDLER&RIL.
FREEBLTESIEEZEEDLET,

a b O N

s Tt

GG HhE
BB I—0Owy/N
EE BAR

AA FE., I3—0v/8, BRERL




CONTENTS

H X

1. MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS ........otiiiiiiiitienie ettt e 1
TR - SHEEAR

2. BOBBIN WINDER COMPONENTS ...ttt ettt ettt et s e et e e et e e e s et e et e e eat e e e sene e e e bn e e e nnneeenenee s 3
AR

3. MAIN SHAFT & NEEDLE BAR COMPONENTS .......cootiitiiiit ittt sttt st st sr et n e s 5
b - $HERS(T

4. HAND LIFTER & TENSION RELEASE COMPONENTS ...ttt ettt 7
IR LIS - REDER

5. HAND LIFTER COMPONENTS (AK) ...ttt ittt ettt sttt ettt sttt e st sab e s b e s e e s an e e nb e et e e sae e et e e naeenane s 9
B2 FIFRIE (AK)

6. FEED ADJUST MECHANISM COMPONENTS ...ttt ettt ettt s e e et e ne e e s e e nne e nnees 11
0 R

7. HORIZONTAL FEED, VERTICAL FEED & HOOK DRIVING SHAFT COMPONENTS .......ccciiiiiiieiienee e 13
ATED - ETRD - 2T

8. THREAD TRIMMER COMPONENTS ...ttt ettt st e et e e et e s b et e bt e e st et e sanr e e e aen e e e aaneeenenee 15
DRI

9. OIL LUBRICATION COMPONENTS ... .ottt ettt sttt et b et s et e et sh et et e e sae e see e e bt e ean e e be e enneene e e 17
6 BIR

10. AUTOMATIC REVERSE FEED COMPONENTS ... ..ottt sttt sttt e st e s ne e sanneeenreenan 19
EENUE D RIGR

11. OPERATION PANEL COMPONENTS ... .ottt ittt ettt sttt h e st et see e st e sr e e neeesneenbeeeaneenae e 21
#R1E) U LBBR

12, PSC UNIT oo 23
PSCazwh

13. UNDER COVER COMPONENTS ...ttt ittt ettt ettt sttt h e s et ae e s bt e eb e seb e sbe e s nen e e s b e e et e et e e sereene e e 25
78 )\~ R

14. THREAD STAND COMPONENTS ...ttt ettt st e e e sr et e e s bt e e st e e e s an e e e e be e e sneeeeanneeeaareeeaas 27
HITZEERIR

15. ACCESSORIE PART COMPONENTS ...ttt ettt ettt e be e e sttt e e b e e bb e e et e e nneeeenaaee s 29
BRI

16. EXCLUSIVE PARTS DDL-8000A™-SH .....cuititiiiiiiit ettt sttt ettt sttt she e e be e sae e s bt e neesne e e nbeesaneenne e 31
DDL —8000 A *— SH ZEREm

17. LIST FOR INFORMATION OF CHANGE ...ttt ettt ettt b e e aa et e s e e it e et e e e snee e e nnnee s 33
ZEHHUZ b
NUMERICAL INDEX OF PARTS ...ttt ettt sttt et a et bt e e a4 o ab et e e e bt e e s et e e st e e e eae e e e nte e e eane e e aabeeeenne e e nnnes 34

5|



54.62.:.63

- —

BER - SN=BAfR

1. MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS




REF.NO NOTE PART NO DESCRIPTION B % Qty
1 402-11061 AK COVER 8A AKAIN—8A 1
2 SM-4051055-SP SCREW HARRAL 6
3 402-11078 FACE_COVER R 1
4 229-02506 PLATE EARSEAEAR 1
5 TA-1250406-R0 RUBBER PLUG D=12.5 L=4 It$Hi2 D=12. 5 L=4 2
6 SM-80608A2-TP SCREW M6 L=8 NAJNHEESRC M6 L=8 T
7 SL-4041491-SC SCREW 4 X 14 BARMNRLUELAR M4X0. 7 L=14 3
8 401-72376 THREAD_TAKE_UP_COVER FIEAHIN— 1
9 SM-4051055-SP SCREW v AlY 1

10 SL-4052591-SC SCREW EEFERL 1
11 400-99083 RULER STOP SEAT EFAIESDHEE 1
12 $S-7110720-SP SCREW 11/64-40 L=7 AFRL 11/64-40 L=7 1
13 402-14746 BED BRACKET A Ny RZZ A 1
14 SM-6060802-TP SCREW M6 L=8 AJRILS M6 L=8 2
15 402-11076 BED BRACKET B ~Nw RZZ B 1
16 SM-6061002-TP SCREW M6 L=10 ANAJURNLE M6 L=T10 ?
17 $S-2110920-TP SCREW 11/64-40 L=8.5 fmhat 11.64-40 L=8. 5 2
18 402-13295 SAFETY LABEL SN Z235N)LS N 1
19 CM-3002000-01 FINGER INJURY CAUTION LABLE (16) RIFHSEEY—IL (16) 2
20 229-01250 SLIDE PLATE ASM. BOMR (#8) 1
21 229-01201 SLIDE PLATE BDIR )
22 229-01300 SLIDE PLATE SPRING BORIE (1)
23 $S-6060210-SP SCREW 3/32-56 L=1.9 LU 3.32-56 L=1.9 (2)
24 NM-6040001-SC NUT M4X0.7 TYPE1 AFTvhs M4AX0. 7 18 1
25 TA-1250406-R0 RUBBER PLUG D=12.5 L=4 It$HiE D=12. 5 L=4 2
26 SM-5040655-SN SCREW INEP2AN I 1
27 236-26104 ARM THREAD GUIDE A 7 —LAREARNA 1
28 229-45463 THREAD TENSION ASM. ,NO.1 F—HAT (W) 1
29 229-45414 THREAD TENSION POST E—RATE (1)
30 229-45505 THREAD TENSION SPRING E—HAETFIER (1)
31 229-45604 THREAD TENSION GUIDE F—RATERN (D
32 229-45703 THREAD TENSION NUT E—XRBFFvV b (1)
33 229-45802 THREAD TENSION DISK FE—RATM (2)
34 1#02 401-74373 THREAD NIPPER SOLENOID RO FHFVL /AR 1
35 #01 401-74392 ARM_CAP T—LFvvJ 1
36 SM-8040612-TP SCREW M4 =6 IEHRC M4 L=6 T
37 400-52933 ARM THREAD GUIDE C 7—LARFEAC 1
38 SM-80608A2-TP SCREW M6 L=8 AP ELESRL M6 L=8 1
39 SM-80608A2-TP SCREW M6 L=8 NANSELESRL M6 L=8 1
40 229-45356 THREAD TENSION ASM. RET () 1
1 229-45307 THREAD TENSION POST BASE RETER (D
42 229-21209 THREAD TENSION POST RBFE (1)
43 229-21308 THREAD TENSION NUT RAFFY S (1
44 229-21407 ROTATION STOPPER HRAFIEERLES (1)
45 229-21506 THREAD TENSION DISK e Egiill (2)
46 * 229-21605 THREAD TAKE-UP SPRING RO EF @8]
47 229-21704 THREAD TENSION SPRING REFIER (A) (H
48 229-21803 DISK STOPPER RAFMFR @)
49 $S-8090670-SP SCREW 9/64-40 L=5.5 IEHRL 9/64—-40 L=5.5 (1)
50 TA-1250406-R0 RUBBER PLUG D=12.5 L=4 It D=12. 5 L=4 1
51 400-09037 TAKE-UP THREAD GUIDE KIEAREAN A T
52 SL-4041281-SC SCREW M4X0.7 L=12 BRMRUELR M4 L=12 1
53 NM-6040001-SC NUT M4X0.7 TYPE1 A Fvhk M4AX0. 7 1@ 1
54 B1109-012-10B THROAT PLATE (I) SR | 1
55 SL-4051691-SC SCREW M5X0.8 L=16 BANUELR MEX0. 8 L=16 3
56 401-36258 CORD_HOLDER O—NHX 1
57 400-91461 FEED_LEVER_SPRING_HOOK ED L —(F T 1
58 401-74322 CORD_CLAMP_BUSH O—REZ Twva 1
59 229-01805 GROUND MARK IS RY—0 1
60 SM-4050855-SP SCREW QL M5 L=8 1
61 WT-0530002-KS TOOTHED WASHER D=5.3 wIEEE D=5. 3 T
62 #03 110-28008 THROAT PLATE St 1
63 #04 B1109-552-000 THROAT PLATE St 1
NOTE(;Z:2) #01...FOR OB O0BH
#02...FOR NB NB H
#03...FOR EE EEH
#04...FOR GG GG H

*ABOUT THE DESTINATION, THE SPREAD "HOW TO MAKE USE OF THIS PARTS LIST"

PLEASE SEE

HEBICDOVTIE. BREED ({—YUR MTRBICELT) #8RBLTTEL.



REXRBRMR

2. BOBBIN WINDER COMPONENTS




REF.NO NOTE PART NO DESCRIPTION m B Qty

1 401-91107 BOBBIN_WINDER_UNIT_N AREREGH)N 1
2 228-91204 BEARING SUPPORT R7PUVIHEZ (1)
3 401-66870 WASHER RS @)
4 401-66872 BOBBIN_SUPPORT RE > (1
5 401-66881 BOBBIN_FIXED_SPRING REVIESER (1)
6 401-66885 BOBBIN_PRESSER_CAM REEAL @)
7 401-66886 BOBBIN_WINDER_LEVER REEHER (1)
8 401-66887 BOBBIN_WINDER_LEVER_SPRING HRETHH R UIF1 (1)
9 401-66888 SPRING RETROIFR (1)
10 401-66893 STOPPER_RUBBER ouvy (1)
(K| 401-66894 O_RING ou>y (D
12 % 401-91108 BTW_BASE_N REZBUTAN (D
13 # 401-91109 BOBBIN_WINDER_SHAFT_N REZHN ()
14 401-91111 BOBBIN_WINDER_ARM_SHAFT_N REETU/I—#N (1)
15 401-91113 BOBBIN_WINDER_WHEEL_N HREFEN (1)
16 40191114 BTW_WHEEL_RUBBER_N REEREEN (@)
17 401-91115 BOBBIN_PRESSER_N REEL/I—N (1)
18 401-91116 BOBBIN_WINDER_SUPPORT_N_ASM. RETE (@) (1)
19 RE-0500000-K0 E-RING EfcltobEg 5 (1)
20 SM-5040655-SN SCREW NEAN AV (1)
21 SM-8040412-TP SET SCREW M4 =4 1IE®HRT )
22 SM-8050502-TP SCREW M5 L=5 1E&HRU (1)
23 ST-4030651-SN SCREW M3 X 6 FyvEvRU (1)
24 SM-0050801-SC SCREW FSZRLU M5 L=8 2
25 400-88958 BOBBIN THREAD TENSION ASM. HELAT (30 1
26 400-88959 BOBBIN THREAD TENSION ROD ASM. RELRATE @D @)
27 229-21308 THREAD TENSION NUT RATF Y (1)
28 229-21407 ROTATION STOPPER AREIAFMEERLES (D)
29 229-21506 THREAD TENSION DISK AT (2)
30 229-21704 THREAD TENSION SPRING FEAFER (A) (1)
31 SM-4051055-SP SCREW BFRRU 1
32 400-37008 THREAD_CUTTER AUIDRFFR 1
33 SM-0050801-SC SCREW rSZAU M5 L=8 1



3. MAIN SHAFT & NEEDLE BAR COMPONENTS
o - SHERRESR




REF.NO NOTE PART NO DESCRIPTION @ B Qty
1 236-08003 NEEDLE BAR METAL,UPPER SHELEXSIL 1
2 229-01409 NEEDLE BAR UPPER BUSH CAP HEEXS LTy T 1
3 229-06457 NEEDLE BAR HOLDER ASM. T (@) 1
4 229-06408 NEEDLE ROD HOLDER stiElaE (1
5 SS-6090670-TP SCREW 9/64-40 L=6 TR 9./64—-40 L=6 (1)
6 400-90058 SLIDE BLOCK TR0 I
7 #02  228-87004 NEEDLE BAR (B) =B 1
8 #01  228-86907 NEEDLE BAR (A) HiEA 1
9 400-86605 NEEDLE_BAR_LOWER_METAL_MD $HETX4)U_MD 1

10 401-36292 BTW_DRIVING_WHEEL_ASM. HEEEE () 1
1 401-36293 BTW_DRIVING_WHEEL REEE)E @)
12 SM-80506A2-TP SCREW M5 L=6 NATUtELEHRL M5 L=6 (2)
13 401-50011 FRONT_BEARING i I VAS o) 1
14 SM-80608A2-TP SCREW M6 L=8 NAETYTEIESRL M6 L=8 2
15 401-35904 ASSY_COUNTER WEIGHT e (18) 1
16 401-35916 COUNTER WEIGHT HEE @)
17 400-04171 COUNTER_WEIGHT_SCREW HNOVH—0TA RNATZUaD (1)
18 SM-8081652-TP SCREW M8 L=16 IEHRL M8 L=16 (1)
19 SM-80606A2-TP SCREW M6 L=6 ATUtELEHRL M6 L=6 (2)
20 400-86597 MAIN_SHAFT _#h 1
21 401-72398 COUPLING_ASM. hvFU2T () 1
22 401-72393 COUPLING hwIUvg (D
23 SM-80608A2-TP SCREW M6 L=8 ATUtELEHRL M6 L=8 (4)
24 SB-1200027-00 BEARING AR E 1
25 402-15866 HAND_WHEEL FFHE 1
26 SM-80608A2-TP SCREW M6 L=8 NAJTEEDHRC M6 L=8 2
27 402-11082 AC SERVO MOTOR FE—¥ 1
28 SL-6052592-TN BOLT EEETENATURIL & 4
29 EA-9500B01-00 CABLE BAND ESTIAWAN 1
30 401-74341 THREAD_TAKE_UP_COMP. KRS 1
31 401-35905 THREAD_TAKE_UP_ASM. C X (#) C M
32 401-74342 TAKE_UP_CRANK_ASM. KOS o (8) (D)
33 401-74343 TAKE_UP_CRANK XRHOSD ()
34 401-74344 TAKE_UP_CRANK_SHAFT KOS OE (1)
35 401-35907 THREAD_TAKE_UP_PIN P NN (1)
36 RE-0300000-K0 E-RING 3 EFIEHE 3 (2)
37 SM-80608A2-TP SCREW M6 L=8 NAETYTEIESRL M6 L=8 2
38 400-32269 THRUST COLLAR ATANNS— 1
39 CS-1000881-TP THRUST COLLAR 2ASAME D=10 W=8 (1)
40 SM-80506A2-TP SCREW M5 L=6 ATUtELEHRL M5 L=6 (2)
41 SM-4050855-SP SCREW FRRC M5 L=8 I
42 #02  MC-2005007-50 NEEDLE 134 NM75 $t NM75 DPX134 #11 1
43 S #01  MDB-100B1100 NEEDLE DBX1 #11 $# DBX1 #11 1
44 401-41440 UPPER SPROCKET ASM. EXTOT v MES 1
45 SM-6042000-SP SCREW TR M4 L=20 (3)
46 400-86731 TIMING_BELT_550 A=V INIU 1
47 229-06309 NEEDLE BAR THREAD GUIDE SR 1
48 ¥ $S-7080510-TP SCREW 1/8-44 L=45 AFERL 1/8-44 L=4.5 1
49 401-74349 NEEDLE BAR THREAD GUIDE FHEAREA 1
50 402-15263 MOTOR CABLE GUIDE E—95—JILAAR 1
NOTE(;EER) #01...FOR AA.EE.GG

#02...FOR BB

AA, EE, GGH
BB H

*ABOUT THE DESTINATION, THE SPREAD "HOW TO MAKE USE OF THIS PARTS LIST"

PLEAS

E SEE.
AEICDOVTIE. BEED U—YUXRZHABICELT) Z8RULTTREL,



4. HAND LIFTER & TENSION RELEASE COMPONENTS

- HREROBIR

WA LT




REF.NO NOTE PART NO DESCRIPTION m B Qty

1 402-11525 THREAD RELEASE WIRE ASM. HEBDHTA— (#8) 1
2 400-50582 TENSION RELEASE SHAFT SHESHAREH 1
3 236-26807 TENSION RELEASE RETURN SPRING HIBHARRELER 1
4 RE-0500000-K0 E-RING EFLLHE 5 2
5 229-20300 THREAD RELEASE SUPPORTING PIN HRIBHFBIE 1
6 229-20409 THREAD RELEASE PIN SPRING REDHEVFR I
7 B3118-552-F00 TENSION RELEASING PIN HBHEY F 1
8 GPK-26023000 BUSH A J—-RJwya A 1
9 B1524-012-0BA PRESSER FOOT ASM. BEEX ()@ H— RIE) 1
10 NS-6620310-SP NUT 3/16-32 EFvhk 3/16-32 2
11 229-44508 WIRE PRESSER A JAVv—#Z A 2
12 SM-4040655-SP SCREW M4 L=6 BN M4 L=6 1
13 SM-4041055-SP SCREW BRRALU M4 L=10 1
14 229-07406 PRESSER SPRING X AR 1
15 236-09001 BUSHING HZEXSY)L 1
16 400-17805 PRESSER BAR WA 1
17 400-86606 PRESSER_BAR_GUIDE_BRACKET_ASM. XAz (#0) 1
18 400-86607 PRESSER_BAR_GUIDE_BRACKET R EfaE (1)
19 SM-6051400-SP SCREW FRL (1)
20 % $S-7091110-TP SCREW 9/64-40 L=10.5 AFRL 964—-40 L=10. 5 1
21 229-07703 PRESSER GUIDE BAR HABEARE 1
22 400-37359 PRESSER SPRING REGURATOR ASM. X &L () 1
23 400-37141 PRESSER SPRING REGULATOR R ([F1FAER U (1)
24 400-37144 PRESSER SPRING REGULATOR NUT WZAEHmERRQLUT Y b (1)
25 402-11528 LIFT LINK ASSY BREITHERE () 1
26 229-08008 LIFTING PLATE SIELEFR [@D)
27 402-11527 LIFTING LINK ASM. SlEEFUVT () (1)
28 402-11526 LIFT LINK PLATE BEFU IR @)
29 RE-0500000-K0 E-RING EFlsEs B (2)
30 HX-0015000-00 CLIP T—=JILoUwT 1
31 SM-4040601-SC SCREW M4X0.7 L=6 BNIVAC M4X0. 7 L=6 I
32 229-07802 HAND LIFTER R EFLIN— 1
33 B1521-555-000 SCREW X EFUIN—1EHR U 1
34 229-08552 HAND LIFTER CAM ASM. WA EIFAL () 1
35 RO-0371801-00 RUBBER RING ouvy 1
36 400-50583 LINK SHAFT SEEFUTTH 2
37 RE-0500000-K0 E-RING EFLEDE® 5 3
38 401-74388 HINGE_SCREW R ISR U 1
39 SM-6051402-TP SCREW M5X0.8 L=14 FNATURIL 2
40 WP-0501016-SD WASHER 5X10.5X1 FREE 5X10. 5X1 2
41 401-74573 CABLE_CLAMP_PLATE T—JIURX 1
42 401-72403 CONNECTING ROD R b (FEEaE 1
43 RO-0442401-00 RUBBER RING ouvy 1



5. HAND LIFTER COMPONENTS (AK)

WA LEOBER (AK)




REF.NO NOTE PART NO DESCRIPTION m % Qty
1 402-33325 MOTOR RELAY CABLE ASSY(AK-157) E—4higksr—J)L ($8) (A KEBR) 1
2 402-27340 MOTOR RELAY CABLE ASSY TS I— K ({8 (1
3 402-27341 ASSY SENSOR T () (1
4 401-72402 PRESSER_LEVER_SHAFT Z L)\ —T 1
5 SM-80608A2-TP  SCREW M6 L=8 NATYIELESHRL M6 L=8 1
6 402-11442 PRESSER MOTOR WX ETETE—% 1
7 SM-6040802-TP SCREW M4X0.7 L=8 TNAETURIL & 4
8 402-12095 MOTOR BASE E—FESIHR 1
9 SM-6060802-TP SCREW M6 L=8 AEruRILs M6 L=8 3

10 401-74375 CAM Al 1
11 SM-8050852-TP SCREW M5X8 EHRATC M5 L[=8 2
12 400-40256 CAM_ROLLER_SHAFT pay NI 1
13 400-04254 UTT_CAM_ROLLER o AHLAO0 1
14 NM-6040001-SP  NUT M4X0.7 TAFvYE~ M4X0. 7 & 2
15 402-12098 PBL SENSOR BKT T UETR 1
16 SM-4040655-SP SCREW M4 L=6 TNJVRC M4 L=6 ?
17 HD-0022300-00 PHOTO SENSOR T+ VIS TH 1
18 SL-4041291-SC SCREW M4 L=12 BNMAUELARX M4 L=12 1
19 402-11777 PBL SENSOR PLATE R ORI 1
20 SM-4040655-SP SCREW M4 L=6 BB M4 L=6 1
21 401-74388 HINGE_SCREW R ETFEERRQC 1
22 401-72401 AK_LEVER AKLI— 1

_]O_



11

A ENEI R

A

%D

6. FEED ADJUST MECHANISM COMPONENTS



REF.NO NOTE PART NO DESCRIPTION B % Qty
1 SM-80608A2-TP SCREW M6 L=8 NAFSELESRL M6 L=8 1
2 400-86695 FEED_ADJUSTING_LINK EOEEU VY 1
3 400-86696 FEED_ADJUSTING_LINK_PIN AU oY 2
4 SM-80506A2-TP SCREW M5 L=6 NANSELESRQL M5 L=6 2
5 401-72467 ADJUSTING_LINK_FULCRUM_SHAFT FET oSS 1
6 SM-80606A2-TP SCREW M6 L=6 NAJNHEESRC M6 L=6 T
7 401-72508 FEED_CHANGING_SHAFT_METAL_A EOZRIH AT VA 1
8 400-86704 FEED_CHANGING_SHAFT_ARM_ASM. EDOZREniE (18 1
9 400-86705 FEED_CHANGING_SHAFT_ARM XD Z i i (1)

10 SM-6051602-TP SCREW M5X0.8 L=16 NAFRILE M5X0. 8 L=16 (1)
11 229-10509 FEED ADJUSTING LINK PIN EDOFEEU D IEY (D
12 400-86706 FEED_CHANGING_SPRING_PIN EOZREF RN T (1)
13 SM-80606A2-TP SCREW M6 L=6 NANMELESRL M6 L=6 1
14 401-72460 FEED_CHANGING_SHAFT XD ZE i 1
15 402-11523 REVERSE FEED LEVER EDOL)\— 1
16 SM-80606A2-TP SCREW M6 L=6 NATHELESRC M6 L=6 2
17 400-86674 FEED_LEVER_ARM_ASM. EO L)\ (1) 1
18 400-86675 FEED_LEVER_ARM EOLIN—B (1)
19 SM-6051602-TP SCREW M5X0.8 L=16 AAJURILE M5X0. 8 L=16 (1)
20 229-12307 PIN EOLUN—BEY (1)
21 400-86739 FEED LEVER SPRING =D U)—F 1 1
22 400-86737 FEED ADJUSTING SPRING ED R 1
23 236-30007 TUBE Fa—7 0.1
24 RE-0500000-K0 E-RING Efitsiw 5 1
25 402-11502 FEED ADJUSTING ROD EOBEHOY R 1
26 402-11449 FEED_LEVER_SHAFT WX D By 1
27 229-52501 BACK LEVER STOPPER JCy T UI—=R b w ) t— 1
28 SM-6051850-TP SCREW M5 L=18 b M5 L=18 1
29 401-41842 FEED_REGULATOR_SCREW EDFEER U 1
30 229-12109 FEED REGULATOR PIN SPRING EOEEE YV F 1
31 401-61440 FEED_REGULATOR_PIN EDHEEE Y T
32 401-41840 REGULATOR STOPPER SPRING FEA v )—ER 1
33 R0O-0922702-00 RUBBER RING ouvy 1
34 402-11459 REGULATOR PIN DIAL BEE S AV 1
35 $S-6121860-SP SCREW 3/16-28 L=18 TR 3/16-28 L=18 1
36 401-61441 REGULATOR_PIN_STOPPER R ANy (— T
37 402-11953 FEED REVER SHAFT METAL EDLUIN—XZ )L 1
38 400-86616 FEED_CHANGING_SHAFT_METAL_B EOZEREH X)L B 1
39 236-13409 FEED ADJUSTING PIN EDFEEE 1
40 400-95847 FEED REGULATOR ASM. XD () 1
41 SM-80606A2-TP SCREW M6 L=6 NAEJNHEESRC M6 L=6 (D
42 401-22891 FEED_REGULATOR *E D FAEES (D
43 400-06716 THREAD_TRIMMER_SHAFT XD SR B 1
44 #01 402-14667 CONDENSE_SOLENOID_ASM JVFVAVU /AR (8 1
45 #01 402-13287 SOLENOID_PLATE_A VU /A RETIIRA 1
46 #01 SM-4050855-SP SCREW FXRQLC M5 L=8 T
47 #01 SM-4051055-SP SCREW HARRAL 1
48 #01 WP-0501016-SD WASHER 5X10.5X1 FEE 5X10. 5X1 1
49 #01 229-62906 PLUNGER ARM PIN TSI vEEY 1
50 #o1 NS-6110350-SP NUT 11/64-40 EFVvE 11,/64-40 2
51 #01 402-18644 CONDENSE_ARM_ASM_8A V57V (| 8A 1
52 #01 401-00050 CONDENSE_SPRING JVFVABRLIFR 1
53 #o1 SD-1001506-TP SHOULDER SCREW D=10 H=15 Bl D=10 H=15 1
54 #01 402-13286 CONDENSE_STOPPER OAVFVARwI— 1
55 #01 400-60833 CONDENSE PIVOT VTV ALLsDE 1
56 #01 RE-0600000-K0 E-RING 6 EFIEHE © 1
57 #01 SM-6051202-TP SCREW M5X0.8 L=12 AAEFURILE M5X0. 8 L=12 2
58 #o1 WP-0501016-SD WASHER 5X10.5X1 TEE 5X10. 5X1 2
59 #01 401-00172 CONDENSE_ARM_STOPPER OAVF VAR ~w)— 1
60 #01 SM-4050855-SP SCREW QL M5 L=8 2
61 #01 WP-0501016-SD WASHER 5X10.5X1 TEE 5X10. 5X1 2
62 #01 402-13288 SOLENOID_PLATE_B VI / A REIHR B 1
63 #01 SM-4061255-SP SCREW M6 L=12 R M6 L=12 1
64 #01 WP-0641601-SD WASHER M6 FEEHDER M6 1

NOTE(Z5C)

#01...FOR DDL-8000AB

_]2_

DDL —8000 ABH



7. HORIZONTAL FEED, VERTICAL FEED & HOOK DRIVING SHAFT COMPONENTS
KIED - ETXD - ZEHRILR

_]8_



REF.NO NOTE  PART NO DESCRIPTION B & Qty
1 401-74296 ASSY_FEED_ROCKER_CAM KFEED AL (48) 1
2 401-74297 FEED_ROCKER_CAM KIFEED AL (1)
3 SS-8150822-TP SCREW 15/64-28 L=8 kb 15/64-28 L=8 (2)
4 400-37365 FEED ROCKER ROD ASM. KFEEOOw K (#8) 1
5 400-26277 FEED ROCKER ROD KEXOOY R (1)
6 229-11101 WALKING FOOT PIN C KFEXDE>C (&N}
7 $S-6090620-TP SCREW FRU (1
8 400-61246 FEED ROCKER ARM ALL ASM. KILED ks (+8) 1
9 400-58504 FEED ROCKER ARM ASM. KFEEDBE (48) (1)

10 400-42079 FEED ROCKER ARM KX D B (1)
ik SS-6121610-SP SCREW 3/16-28 L=15.5 TRt 3/16-28 L=15. 5 [&N)
12 $S-6090620-TP SCREW Frl (1)
13 229-11002 WALKING FOOT PIN B KFEEDEVB (1)
14 402-13205 FEED ROCKER SHAFT BUSHING KIFEEDEAS )L 1
15 400-37005 ASSY_FEED_ROCKER_BASE_ARM KEEDEE (48) 1
16 400-26281 FEED ROCKER BASE ARM KFED & (1)
17 SM-6051400-SP SCREW TRl (1)
18 WP-0531000-SD WASHER M5 FREEIER M5 (1)
19 SM-4050855-SP SCREW BFRRLU M5 L=8 (1)
20 401-74298 FEED_ROCKER_CAM_TOP KFEEDHLE 1
21 SS-6090670-TP SCREW 9/64-40 L=6 U 9.64-40 L=6 2
22 229-04155 MAIN SHAFT THRUST COLLAR ASM. FERSZ M (16) 1
23 229-04106 MAIN SHAFT THRUST COLLAR TEMISI NZ (1)
24 $S-8660610-TP SCREW 1/4-40 L=6 IEHRL 1./4-40 L=6 (2)
25 401-33950 FEED DOG M XD 1
26 SS-4080620-TP SCREW 1/8-44 L=6 BTXRLC 1./8-44 L=6 2
27 % 110-38759 BOBBIN CASE ASM. REVT—X (FRAD) 1
28 #01 B4123-522-00A NEEDLE BEARING XR Z—R)LO-=5 A 1
29 #01 B4123-522-00B NEEDLE ROLLAR X Z—R)LO-> B 1
30 #01 B4123-522-00C NEEDLE ROLLAR XX Z—R)LO-3 C 1
31 401-74300 FEED_CONNECTING_LINK_A BEUUOA 2
32 401-74302 FEED_CONNECTING_LINK_B BEU OB 2
33 402-11085 FEED ROCKER SHAFT KIEXD 8 1
34 401-91133 HOOK SHAFT REAR BEARING B avdsis) 1
35 $S-6110710-TP SCREW 11/64-40 L=6.5 FRU 11,/64-40 L=6.5 (2)
36 400-26282 FEED ROCKER BASE SHAFT XD B 1
37 400-00391 VERTICAL FEED CAM ASM. 5 EFREDALS (#0) 1
38 400-00392 VERTICAL FEED CAM 5 EFEDAHLD (1)
39 $S-8151150-TP SCREW 15/64-28 L=10.5 kRl 15/64-28 L=10. 5 (2)
40 400-53720 FEED DRIVING BASE ARM ASM. E™EDOAR () 1
41 400-26287 FEED DRIVING BASE ARM FEDER (&N}
42 SM-4040655-SP SCREW M4 L=6 BTNMRL M4 L=6 (1)
43 400-26288 FEED DRIVING BASE SHAFT FREDESH 1
44 402-11086 FEED DRIVING SHAFT EED#E 1
45 400-86690 FEED_DRIVING_BEARING_SUPPORT EREOERINT I 1
46 SS-8661012-TP SCREW EHRT 2
47 236-18101 FEED DRIVING CAM THRUST BUSH EFEDALRAS AN Tvya 2
48 #o1 SB-3200006-0A BEARING [eyalol =3 1
49 #o1 SB-3200006-0B BEARING [Lyalol:: = 1
50 #01 SB-3200006-0C BEARING CHRDEZ 1
51 SB-1170012-00 BEARING CANDEE I
52 236-18309 FEED DRIVING CAM PLATE FFEDALE 1
53 $S-6090670-TP SCREW 9/64-40 L=6 TRt 9./64-40 L=6 2
54 401-74334 GEAR_LARGE ZREEEE (K) 1
55 SM-80608A2-TP SCREW M6 L=8 FEIMTEIEDRL M6 L=8 2
56 401-74328 HOOK_SHAFT =8 T
57 401-74331 HOOK_SHAFT_METAL_ASM. FHEIASIL (1) 1
58 401-45927 OIL SEAL FAIY—)b 1
59 RC-0150001-KP C-RING 15(13.8) CHlsE®m15 (13. 8) 1
60 229-16506 SET SCREW TERFTLESHRL 1
61 110-15906 OIL WICK TERFTESHTA Tt 1
62 #01 401-74335 GEAR_SMALL_A zZEsE () A 1
63 #01 401-74336 GEAR_SMALL_B zZEEE () B 1
64 #01 401-74337 GEAR_SMALL_C ZEEEss (V) C 1
65 #01 401-74338 GEAR_SMALL_D zZEsE () D 1
66 #o1 401-74369 GEAR_SMALL_E Zowpgee (V) E T
67 SM-80608A2-TP SCREW M6 L=8 FEIIELEDRL M6 L=8 2
68 % #03 111-41355 HOOK ASM. famE (W) C 1
69 * #02 110-38650 HOOK ASM. famE (W) 1
70 #04 R0O-0360802-00 RUBBER RING ouvy 1
71 400-30786 FEED BASE COMPL. EDE (BEaH) 1
72 % 229-32909 BOBBIN REY 1
73 RO-0360802-00 RUBBER RING ouvy 1
74 401-74333 HOOK SHAFT REAR METAL FEiAS )L 1
75 400-89607 INNER_HOOK_HOLDER PEHZ 1
76 SM-4051055-SP SCREW [ZaNEl] 1
77 229-13008 FEED ROCKER SHAFT BUSHING EOBAS )L 1
78 400-10805 OIL SEAL RING FAIT—I 1
79 SB-1080001-00 BEARING NF7UT 1
80 SB-1200018-00 BEARING [ayais) i 1
81 401-74577 UNDER_SPROCKET_ASM. TATOT v NEd I
82 SM-6042000-SP SCREW Tl M4 L=20 (3)
83 RC-1200001-KP C-SHAPED SNAP RING CHLEDE 1
84 #04 110-79506 FRONT SCREW TEFEIESHRL 1
85 #05 236-14506 FEED DOG A XD (A) 1
NOTE(;FE) #01...SELECTIVE PARTS EIREBE

#02...FOR AA.GGEE A, GG, EEH

#03...FOR BB BB A

#04....OPTIONAL PARTS F T2 3 &R

#05...FOR EE EEMA

_]4_



8. THREAD TRIMMER COMPONENTS
ARYIOEEFR

15 -



REF.NO NOTE PART NO DESCRIPTION @ % Qty
1 402-11087 KNIFE UNIT ARXI1Zw b 1
2 % 401-95289 MOVING_KNIFE AREFEAR (1)
3 % 401-95552 THREAD_TRIMMER_KNIFE_H AIOARH (1)
4 401-74318 THREAD_TRIMMER_BASE RUDEE (1)
5 402-11713 MOVING KNIFE BASE AREFEXARLA (1)
6 * 114-20601 SCREW XZESHRU &
7 402-11778 TRIMMER BACK SPRING HRUORLIFER 1
8 B1116-210-D00 FRAME SUPPORT RUBBER BEE ISz am N 1
9 401-72498 RUBBER_STOPPER_PLATE 2 by =LK 1

10 SM-4050655-SP SCREW M5 L=6 BANRL M5 L=6 2
11 402-14565 THREAD TRIMMER CAM A RUDALA I
12 SM-80608A2-TP SCREW M6 L=8 NAFSELESRL M6 L=8 2
13 401-74323 CONNECTING_ROD_ASM_R ARYUbEBEOY R (8 1
14 401-36701 ROD_END OvRIVR (2)
15 401-74324 CONNECTING_BAR RN DEfEE (1)
16 NM-6050001-SC NUT M5X0.8 TYPE1 ATV E MBEX0. 8 17 )
17 401-74315 TRIMMER_MOVING_ARM S0 EREDR 1
18 SM-6051402-TP SCREW M5X0.8 L=14 RAETURIL ~ 1
19 RC-2651218-KP RETAINING RING CHLEsEm 1
20 402-13952 TRIMMER MOVING SHAFT S/T D EREDEH 1
21 401-72482 THREAD_TRIMMER_METAL_A RUD XA T
22 CS-0800881-TP THRUST COLLAR 2AS5AN% D=8 W=8 1
23 SM-80506A2-TP SCREW M5 L=6 NANSELESRL M5 L=6 2
24 402-15691 THREAD TRIMMER ROD AIbOw R 1
25 SD-0500403-TP SCREW Rl 1
26 401-74600 THREAD_TRIMMER_ARM_ASM. RUE GE) T
27 401-74314 THREAD_TRIMMER_ARM ARUID R (1
28 401-72479 THREAD_TRIMMER_ARM_PIN RUDEE Y (1)
29 SM-8480652-TP SCREW IEHRL MBX0. 75 L=6 1
30 SM-80506A2-TP SCREW M5 L=6 NAEFSEESRL M5 L=6 2
31 402-15688 TRIMMER ADJUSTING PIN RUIDFHEEE> 1
32 229-12307 PIN ARUIDRUIFRENT 1
33 #01 114-19504 THRUST COLLAR A ATARE A 1
34 #o1 114-19603 THRUST COLLAR B ASARE B 1
35 #01 114-19702 THRUST COLLAR C ASARE C 1
36 #01 114-19801 THRUST COLLAR D AZARE D 1
37 #o1 114-19900 THRUST COLLAR E ASARE E 1
38 #01 401-74612 SPACER ZNR—t— 1
39 402-11510 THREAD TRIMMER SOLENOID D ASM. ROV /A4 RD () 1
40 402-11511 THREAD TRIMMER SOLENOID ROV /AR (1)
41 401-74583 SOLENOID_INSTALLING_BASE VU /A R @)
42 NM-6040001-SE NUT M4 VAV=: Al (2)
43 WS-0410002-KR SPRING WASHER M4 [FREE M4 (2)
44 401-74584 SPRING E gl vl (1)
45 WP-0621016-SD WASHER 6.2X13X1 TEE 6. 2X 13X 1 2
46 400-86711 SORENOID_PIN JU/AREY 1
47 $S-6110710-TP SCREW 11/64-40 L=6.5 FRU 11/64—-40 L=6.5 1
48 RE-0500000-K0 E-RING EfitsER 5 1
49 106-18304 VERTICAL ROLLER WASHER wEO—>7vyv 2
50 401-72495 CLUTCH_PLATE 05 YFIR 1
51 400-86635 CLUTCH_SHAFT T35 VT 1
52 SM-8060812-TP SCREW M6 L=8 IEHRL M6 L=8 1
53 SD-0500701-TP SHOULDER SCREW Bl D=5 H=7 2
54 NS-6110310-SP HEXAGONAL NUT 11/64-40 MEFrvhk 11/64-40 2
55 400-86712 CONNECTING ROD FELT EEOY R )b~ 2
56 401-72496 THREAD_TRIMMER_SHAFT REUID# 1
57 401-72504 THREAD_TRIMMER_SPRING_D #EbFER_ D 1
58 NM-6060001-SC NUT M6X1 TYPE1 AFTvE MBX1 11 2
59 WP-0621016-SH WASHER EREE 1
60 B1116-804-000 CLOTH PLATE WASHER A 1
61 400-90099 WASHER RO~y —= 1
62 401-82053 ASSY_CAM_FOLLOWER NLREF (1) 1
63 401-81990 CAM_FOLLOWER_ASM. NLREF () (1)
64 SM-80606A2-TP SCREW M6 L=6 NAFIELESRL M6 L=6 (2)
65 400-86748 ROLLER SHAFT 0O 1
66 #01 400-15671 CAM_ROLLER hLO—5— T
67 #01 401-74610 CAM_ROLLER_B HLAO—5—B 1
68 NM-6040001-SP NUT M4X0.7 NAEFvE M4AX0. 7 i@ 2
69 400-86623 STOPPER_SCREW A hw){—hU 1
70 SM-8061050-TP SCREW IE$HRL M6 L=10 1
71 SM-8061010-TP SCREW IEHRC M6 L=10 T
72 SM-6061002-TP SCREW M6 L=10 AJURILE M6 L=10 2
73 HK-0346100-40 HOUSING NDIT 1
74 402-11454 LOWER THREAD FINGER HREIFER 1
75 402-11898 LOWER THREAD FINGER PLATE AT EERIBR 1
76 SM-4050855-SP SCREW FTXRQLC M5 L=8 T
77 402-14745 CAM FOLLOWER STOPPER DLREBFR S w)— 1
78 SM-4050855-SP SCREW TR M5 L=8 2
NOTE(;E:R) #01...SELECTIVE PARTS BEIRBE

_]6_



9. OIL LUBRICATION COMPONENTS
i ESIE

_'|7_



REF.NO NOTE PART NO DESCRIPTION T Qty
1 SM-8050402-TP SCREW 1R U 1
2 SM-8050402-TP SCREW oY alV 1
3 401-74358 GEAR_BOX_COVER FPRyIRE 1
4 SL-4051091-SC SCREW M5X0.8 L=10 BMRUELAR MBEX0. 8 L=10 3
5 SM-4051055-SP SCREW AV ATY 7
6 #02  236-29256 OIL WICK SUPPORT ASM. A< A (R T
7 #02  236-29207 OIL WICK SUPPORT TR A (1)
8 #02  CQ-2500000-01 OIL WICK SHIE (0.25)
9 #02  SM-5040655-SN SCREW JXA >~ RRAL 1

10 #02  229-25101 OIL FELT PRESSER BRI IILNER 1
(K| #02  400-75404 FACE FELT ASM. ESJT)UN () 1
12 401-74365 OIL ADJUSTING SCREW SHEFH L 1
13 RO-0371801-00 RUBBER RING ouvy 1
14 236-28803 PLUNGER TSI — 1
15 236-28902 PLUNGER SPRING TSI v—d 1
16 400-38328 PLUNGER SCREW T7503v—hl 1
17 RO-0681901-00 RUBBER RING ouvy 1
18 402-15311 PIPE STOPPER J\A T 1L oDER 2
19 EA-9500B01-00 CABLE BAND ES YA N 1
20 HX-0015000-0K CABLE CLIP T—=2)LoUwv T 1
21 400-00344 LUBRICATING INLET CAP BmOFvv 1
22 400-29075 LUBRICATING_INLET HA3mO 1
23 RO-0481901-00 RUBBER RING ouvy 1
24 #01 235-40305 FLOATER CASE CAP BEFT—RFvvT 1
25 236-30106 TUBE B Fa2—7B 0.296
26 236-30007 TUBE Fa—J 0.117
27 236-29405 PIPE STOPPER B JXA T1EHB 1
28 236-29306 PIPE STOPPER A JXA TIEDH A 3
29 #02  CQ-2000000-01 OIL WICK SHIE 0.9
30 402-21269 OIL TANK FTAIWT D 1
31 402-21271 O-RING OV Z7 I
32 402-21270 OIL LEVEL SWITCH CAP FTAWEOE (L) 1
33 WP-0560860-SE WASHER 5.6X12X0.8 TEE 5. 6X12X0. 8 1
34 402-09293 FLOATER SENSOR HEETRTEY 1
35 402-21273 OIL TANK STAY FAIVE 2 IBEUSR 1
36 RO-1181801-00 O-RING oU~o I
37 401-78658 PIPE AT 0.155
38 236-30403 OIL FILTER FTAIWT 4L — 1
39 236-30502 OIL FILTER STOPPER FAWT 4 IS —1Es 1
40 401-74356 CONNECTING SCREW A TERER U 1
41 SQ-2050453-MZ CONNECTING SCREW A TEFERU 1
42 #02  236-30007 TUBE Fa—7 0.6
NOTE(;E52) #01...DDL-8000A-MS ONLY DDL —8000 A — MS O
#02...DDL-8000A-SSH ONLY DDL —8000 A —SSH®DH

_]8_



10. AUTOMATIC REVERSE FEED COMPONENTS
BENEXOEIMR

_]9_



REF.NO NOTE PART NO DESCRIPTION m Qty

1 402-11518 REVERSE FEED SOLENOID ASM. WEDYV LU /AR (1) 1
2 HK-0346400-0B PIN CONTACT a5 o b~ (2)
3 400-86753 REVERSE FEED SOLENOID PLUNGER %DV L /A RISV I v— @)
4 RE-1200000-K0 E-RING 12 EfLLsHE 12 @)
5 D2468-555-B00 RUBBER PLUNGER IS5V v—dA0 (1)
6 WP-1602616-SZ  WASHER 16X24X2.6 FEE 16X24X2. 6 [@D)
7 WP-0550800-SP  WASHER 5.5X10X0.8 TS 5. 5X10X0. 8 3
8 SM-4051055-SP SCREW BARRL 3
9 WP-0551016-SH ~ WASHER 5.5X13X1 FREE 5. 5X13X1 1
10 NM-6050001-SP  NUT M5 EFvhk MBEX0. 8 17& 2
11 WS-0610002-KN  SPRING WASHER 6.1X12.2X1.5 FREEZ M6 I
12 400-95844 REVERSE FEED ARM ASM. FEO B (f8) 1
13 400-86698 REVERSE_FEED_ARM WEOY L/ A R (1)
14 SM-6051602-TP SCREW M5X0.8 L=16 ARV M5X0. 8 L=16 (1)
15 402-14010 LED TB SWITCH LEDNMETBRAVF 1
16 SM-4050855-SP SCREW TRt M5 L=8 T
17 400-86655 REVERSE_FEED_CONNECTION_LINK %DV L ./A KUY 1
18 400-86699 REVERSE_FEED_LINK_PIN WED U oY 1
19 SM-8480652-TP SCREW IFHRL MBX0. 75 L=6 1
20 400-86759 BACK_SOLENOID_PLUNGER_PIN WEDV LU /A RISV Iv—EY 1

_20_



11. OPERATION PANEL COMPONENTS
B1F) (R)LBSFR

- 21



REF.NO NOTE PART NO DESCRIPTION m Qty

1 402-24045 PANEL_8A_ASSY JXRIL8 A (#8) 1
2 402-14743 PANEL COVER 8A F ASSY BEICRIVAIN—8 AR (FR) (1)
3 401-72422 INDICATOR A I —5— (1)
4 401-72423 USB_COVER USBA/I\— (1)
5 SV-4030802-SN TAPPING SCREW WITH FLANGE M3X8 [&{jE4 vl (4)
6 401-73459 PANEL COVER R ASM BEXIVAI—% () @)
7 401-72386 PANEL_COVER_R BIEI\RIVAIN—1 (1)
8 401-72420 FIX_PLATE UFEEER (3)
9 401-74580 PNL_CABLE_CLAMP_PLATE IRV —TIVEER (1)
10 SV-4030802-SN TAPPING SCREW WITH FLANGE M3X8 [E&{jE4 w1l (1)
11 402-24046 PNL 8A PCB ASSY JNRIU8 AEM () (1)
12 SM-8050852-TP SCREW M5 L=8 IEHRL M5 L=8 3
13 401-74408 PANEL_CSHION_RUBBER IRV vy ardh 2
14 402-15704 MAIN-PNL CORD 8A ASSY MA IN=PNL/{RILO—R8A () 1

_22_



12. PSC UNIT
PSC 1

/

A

/ o - > ; \.q

| |\g : ....w.....g... ) /7 ol m“\\
) i

|

,\,,/

—/ /
= )

s

/

ym—

I>|:“§‘,.\ =

- 23 -



BERYIR BH220-240V
NYIev T (#H)

G

BERERMER ()

BHERYIRX =H200—-240V

REF.NO NOTE PART NO DESCRIPTION
1 #01 402-24049 CONTROL_BOX_1P_220_240V
2 402-15706 PEDAL SENSOR BASE ASSY
3 401-31478 CONNECTING_ROD_ASSY
4 #01 402-15705 ACCESSORIES PARTS ASSY
5 #02  402-24050 CONTROL_BOX_3P_200_240V
6 #02  402-24061 ACCESSORIES_PARTS_3P_ASSY
NOTE(F5C) #01...TYPE 1PHASE 220-240V

#02... TYPE 3PHASE 200-240V

_24_

EEERNER3EA B

BER220—-240 V (T
—=H200—-240 V {1k



13. UNDER COVER COMPONENTS
7Y —=HIN-BR

_25_



REF.NO NOTE PART NO DESCRIPTION B A Qty

1 #01 400-62321 UNDER COVER A ASM. PI—=HIN—A () 1
2 #02  400-62323 UNDER COVER B ASM. PI—HI\—B () 1
3 #03  402-23144 UNDER COVER C ASM. P —=HI\—C () 1
4 #04  402-23845 UNDER_COVER_D_ASM. 7 —H)\—D () 1
5 #05  236-39008 UNDER COVER F—HI\— (1)
6 #05  236-39156 BRACKET ASM. BRETEERE () (1)
7 236-39107 BRACKET el wa LR ()
8 NM-6060001-SE NUT M6 "BFvh M6 1% (2)
9 SM-8063012-TR SCREW M6 L=30 1EHRU (2)
10 #05  236-39206 CONNECTING ROT B _EIF1EBDE (1)
11 #05  236-39305 KNEE PRESS ROD PR C &8 [@D)
12 #05  236-39404 SHAFT fER (S 1EEDSh ()
13 #05  236-39503 SPRING e A bl e (1)
14 #05  236-39602 CONNECTING ROD BRLEFEgEOy R (D)
15 B1116-210-D00 FRAME SUPPORT RUBBER BE A JA (4)
16 #05  229-32453 BRACKET ASM. BRI I CEETR () (1)
17 229-32404 BRACKET R AL CHAE TR (D
18 229-34707 SCREW R T CHE B b1 U (2)
19 #05  NS-6150310-SP NUT 15/64-28 AFvhk 15/64-28 (2)
20 #05  RE-1000000-KO E-RING 10 EfFlEsE 10 (2)
21 #05  RE-1000000-KO E-RING 10 EfiteEs 10 M
22 #05  SD-0720331-SP HINGE SCREW D=7.24 H=3.3 Bl D=7. 24 H=3. 3 (2)
23 #05  SM-9061853-SR SCREW M6 L=17.5 AR~ (1)
24 #05 SM-9061853-SR SCREW M6 L=17.5 FNAERID S (1)
25 #05 WP-0650876-SD WASHER 6.5X13X0.8 FEELE 6. 5X13X0. 8 (2)
26 #06  402-18924 CE_BLOCK CEM [€3)
NOTE(;E5C) #01...WITHOUT AK DEVICE AK EBHL
#02...WITH AK DEVICE AK EEHFD
#03...WITH AK DEVICE(TYPE CE) AK ZBED (CE 1)
#04...WITHOUT AK DEVICE(TYPE CE) AKEEMLL (CE fT#R)
#05...WITHOUT AK DEVIC AK ZEBIEL,
WITHOUT AK DEVICE(TYPE CE) AKZEBEIL (CE 1#)
#06...TYPE CE CE ft#&

_26_



14. THREAD STAND COMPONENTS

RILKIBER R

_27_



REF.NO NOTE PART NO DESCRIPTION B & Qty
1 401-08402 THRED_STAND_B RIEEDB 1
2 400-85786 SPOOL REST ARM (LOWER) i () (1)
3 400-85787 SPOOL REST ARM (UPPER) Rk () @)
4 400-85788 SPOOL REST HREFM (2)
5 400-85789 SPOOL REST CUSHION REZFMI v 3y (2)
6 400-85790 SPOOL PIN REZR )
7 400-85791 SPOOL RETAINER HBEIRNIESD (2)
8 400-85794 THREAD GUIDE FoE (2)
9 400-85795 THREAD GUIDE BUSHING HrEJwvya (2)

10 400-96326 SPOOL REST ARM LOWER SCREW ARy (F) lEoHRU (1)
11 NM-6050001-SE  NUT M5 ~Aarvhk MbH (2)
12 400-96327 SPOOL REST ARM UPPER SCREW ARifE (L) kU (1)
13 NM-6050001-SE~ NUT M5 NAEFvhk MB (2)
14 WS-0510002-KN  SPRING WASHER M5 FREE M5 (2)
15 WP-0531001-SC ~ WASHER M5 FEREEHHER, M5B (2)
16 401-08401 THREAD_STAND_A RIEEA T

17 400-85784 SPOOL REST ROD LOWER ARaE (M) (1)
18 400-85785 SPOOL REST ROD UPPER RitE (L) (1)
19 400-85792 SPOOL REST ROD JOINT ST (1)
20 400-85793 SPOOL REST ROD RUBBER CAP R RET vV (1)
21 400-96325 SPOOL REST ROD NUT RUBIEF v~ ()
22 WP-1612616-SE ~ WASHER 16X30X2.6 RES (2)
23 400-85796 SPOOL REST ROD RUBBER CUSHION SRITHERSHR T/ (2)
24 SM-4051405-SE SCREW M5 L=14 B\ M5 L=14 (2)
25 NM-6050001-SE ~ NUT M5 NAFvhk Mb (2)

_28_



15. ACCESSORIE PART COMPONENTS

TEmEAR

15

]
—

ORG]

oJANEL0

_29_



REF.NO NOTE PART NO DESCRIPTION B % Qty
1 401-35803 HEAD COVER FEE A 1
2 229-58052 RUBBER HINGE ASM. SI—ery (1) 1
3 229-26505 WASHER FEER T w3V E (2)
4 229-26000 RUBBER CUSHION N3 (2)
5 229-58003 FRAME BUBBER CUSHION GBERZ A JNEE (2)
6 229-26208 NAIL JLEV IR BE] [€D)
7 229-26356 HINGE COMPL. ErIEEe (2)
8 402-12472 ACCESSORIE BAG ASM. FEm/I\w T (48) 1
9 229-32800 ACCESSORIE BAG FER/I\vJ (1)

10 229-31604 FRAME SUPPORT BAR TEERST A AE (1)
11 229-58300 NEEDLE THREAD GUIDE PIN ETES [@D)
12 400-55591 HEXAGONAL WRENCH KYE FAEER ) 3mm @)
13 229-33105 SCREW DRIVER (MIDDLE) RS A )\— (F) (1
14 229-33204 SCREW DRIVER (SMALL) RSA)8— (V) (1)
15 402-14221 NEW DEFRIX OIL 1 100CC COMP. FIUwIAAA)UNo. 1 100CCER 1
16 * #01 MDB-100B1102 NEEDLE DBX1#11-2 DBXTH#11—-2 I
17 * #03  MDB-100B2102 NEEDLE DBX1#21-2 DBX1#21-2 1
18 #02  MC-2005007-52 134 #75-2 $ 134 #75-2 1
19 ¥ #04  MC-2005013-02 NEEDLE 134 #130-2 $F 134 #130-2 1
20 #05  MDB-100B1402 NEEDLE DBX1#14-2 DBX1#14-2 1
2T %« 229-32909 BOBBIN REY I
22 #02  401-79371 REACTOR BOX ASSY 1P UFP oMy O () 1P 1
23 #06  229-34251 KNEE PAD PLATE ASM. BT () 1
24 229-34608 KNEE PAD UPRIGHT SHAFT R CIL T (1)
25 SM-9061203-SE SCREW M6 L=12 BRIV MB L=12 (1)
26 229-34202 KNEE PAD PLATE BRETIR (1)
27 229-34301 KNEE PAD PLATE SUPPORT BRETHR=Z A @D)
28 229-34400 KNEE PAD PLATE RUBBER BETRIA (1)
29 229-34509 KNEE PAD PLATE COVER TR A/ — (1)
NOTE(;EEE) #01...FOR AA AA R

#02...FOR BB BB H

#03...FOR DDL-8000A-SSH-AA DDL —8000A—-SSH-AAH

#04...FOR DDL-8000A-SSH-BB DDL -8000A—-SSH-BBHA

#05....FOR GG GG H

#06...WITHOUT AK DEVICE AK ZEBIFL

*ABOUT THE DESTINATION, THE SPREAD "HOW TO MAKE USE OF THIS PARTS LIST"

PLEASE SEE

HEHBICOVTIE. BEED (—YUR RTHAICELT) #8RLTREL,.

_80_



16. EXCLUSIVE PARTS DDL-8000A*-SH

DDL —8000 A *— SH EA#m

(ORI

- 31



REF.NO NOTE PART NO DESCRIPTION B & Qty
1 #01  400-89605 THROAT_PLATE_J R J 1
2 401-07708 NEEDLE_BAR_METAL_LOWER_H SHETXSIL_H 1
3 400-61767 NEEDLE BAR H sHEH 1
4 ¥ #03  MDB-100B2100 NEEDLE DBX1 #21 #t DBX1 #21 1
5 401-72373 FACE_COVER_PACKING ER/ Sy F 1
6 B1505-552-000-A PRESSER SPRING WA AT T
7 #01 D1524-555-EBL PRESSER FOOT ASM. BHBZ () G A— RE) 1
8 #02  400-64839 PRESSER FOOT ASM. BHREX (B) EH— RIE 1
9 400-89610 INNER_HOOK_HOLDER_H FEHIH 1

10 119-02251 HOOK ASM. HmE (1) 1
(K| 401-91118 THREAD_TAKE_UP_COMP_H KFHEEH I
12 400-00264 BOBBIN CASE ASM. REVT—Z (18) 1
13 229-62054 THREAD TENSION ASM. REAF (1) 1
14 229-21308 THREAD TENSION NUT REAFS Y N (1)
15 229-21209 THREAD TENSION POST HREATFE (1)
16 229-21407 ROTATION STOPPER SRIAFMEERES (D
17 229-21506 THREAD TENSION DISK AT (2)
18 * 229-21605 THREAD TAKE-UP SPRING $EDFE1 (1)
19 229-21803 DISK STOPPER SREAFIMIFR (1)
20 229-45307 THREAD TENSION POST BASE REIAFES (1)
21 229-62005 THREAD TENSION SPRING RIAFER @)
22 $S-8090670-SP SCREW 9/64-40 L=5.5 IRl 9/64—-40 L=5.5 (1)
23 400-24124 NEEDLE BAR THREAD GUIDE FHESRENT 1
24 401-91126 ASSY_COUNTER WEIGHT_H HEEH () 1
25 401-91127 COUNTER_WEIGHT_H HaEH (1)
26 400-04171 COUNTER_WEIGHT_SCREW 1E&HRU M
27 SM-8081652-TP SCREW M8 L=16 AL M8 L=16 (1)
28 SM-80606A2-TP SCREW M6 L=6 NAETYTELESRL M6 L=6 (2)
29 400-63697 ARM THREAD GUIDE AH FP—LRENA H 1
30 #02 110-62601 FEED DOG %D 1
31 #02  110-62007 THROAT PLATE A R A I
32 #01 114-03003 FEED J =D J 1
33 400-23223 NEEDLE BAR THREAD GUIDE FHEREA 1
34 #04  MC-2005013-00 NEEDLE 134 NM130 $# 134 NM130 1
35 236-19059 VERTICAL FEED CAM H ASM. tE0AL () H 1
36 236-19000 VERTICAL FEED CAM H EFFEDALH @)
37 $S-8151150-TP SCREW 15/64-28 L=10.5 IE$Hhl 15,/64-28 L=10.5 (2)
38 229-63458 THREAD TENSION ASM. F—XRAFT (@) 1
39 229-45414 THREAD TENSION POST E—REATE Q)
40 229-63409 THREAD TENSION SPRING F—HRATFIER (1)
41 229-45604 THREAD TENSION GUIDE FHRATER M
42 229-45703 THREAD TENSION NUT XA TFFY (1)
43 229-45802 THREAD TENSION DISK FE—REAFI (2)
NOTE(J*52) #01...FOR AA.BB AA, BBH

#02....FOR GG GG H

#03...FOR AA.GG AA, GGH

#04...FOR BB BB A

*ABOUT THE DESTINATION, THE SPREAD "HOW TO MAKE USE OF THIS PARTS LIST"

PLEASE SEE

HECDOVTIE, BREED (t—YUR MTHIAICKELT) #8BLTTREL,

_82_



17. LIST FOR INFORMATION OF CHANGE
EBEBEHRIADS

As to the place changed, refer to the corresponding Rev. No.

When previous parts (Obsoleted part) and new parts (Added parts) are
not interchangeable with each other:

In this case, even obsoleted parts (D.) can be ordered with the
obsoleted part number, so select the parts with changed dates and
place your orders.

ZEEME, #4%Rev. No. RSB E0,
BaOEARNGWEEDS SR, HREhIRETH, CEXTEET,

No.1735-02:::Rev. No.

xA:Added partstmf&/D:0Obsoleted partstBRBR/E:Erratumit

Rev.|PagelRef. Parts No. Rev.|PagelRef. Parts No.
* No. ' No. & % * No. ' No. o %
D 01 10 11 402-11512 A 02 10 11 402-33325
A 02 10 2| 402-27340
A 02 10 3] 402—-27341
D 01 34 -l ALL PARTS - 4£%4&
D 01 36 —-| ALL PARTS - 42%&
D 01 37 -l ALL PARTS - 2%&

_88_



NUMERICAL INDEX OF PARTS

5|

PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
i 5 NO mE 5 NO o 5 NO mE 5 NO
B1109-012-10B 2 54 | RO-0360802-00 14 73 | SM-8050402-TP 18 2 | WP-0531001-SC 28 15
B1109-552-000 2 63 | RO-0371801-00 8 35 | SM-8050502-TP 4 22 | WP-0550800-SP 20 7
B1116-210-D00 16 8 | RO-0371801-00 18 13 | SM-80506A2-TP 6 12 | WP-0551016-SH 20 9
B1116-210-D00 26 15 | RO-0442401-00 8 43 | SM-80506A2-TP 6 40 | WP-0560860-SE 18 33
B1116-804-000 16 60 | RO-0481901-00 18 23 | SM-80506A2-TP 12 4| WP-0621016-SD 16 45
B1505-552-000-A 32 6 | RO-0681901-00 18 17 | SM-80506A2-TP 16 23 | WP-0621016-SH 16 59
B1521-555-000 8 33 | RO-0922702-00 12 33 | SM-80506A2-TP 16 30 | WP-0641601-SD 12 64
B1524-012-0BA 8 9 | RO-1181801-00 18 36 | SM-8050852-TP 10 11 | WP-0650876-SD 26 25
B3118-552-F00 8 7 SM-8050852-TP 22 12 | WP-1602616-SZ 20 6
B4123-522-00A 14 28 | SB-1080001-00 14 79 | SM-80606A2-TP 6 19 | WP-1612616-SE 28 22
B4123-522-00B 14 29 | SB-1170012-00 14 51 | SM-80606A2-TP 12 6 | WS-0410002-KR 16 43
B4123-522-00C 14 30 | SB-1200018-00 14 80 | SM-80606A2-TP 12 13 | WS-0510002-KN 28 14
SB-1200027-00 6 24 | SM-80606A2-TP 12 16 | WS-0610002-KN 20 1"
CM-3002000-01 2 19 | SB-3200006-0A 14 48 | SM-80606A2-TP 12 41 | WT-0530002-KS 2 61

CQ-2000000-01 18 29 | SB-3200006-0B 14 49 | SM-80606A2-TP 16 64
CQ-2500000-01 18 8 | SB-3200006-0C 14 50 | SM-80606A2-TP 32 28 | 106-18304 16 49
CS-0800881-TP 16 22 | SD-0500403-TP 16 25 | SM-80608A2-TP 2 6 | 110-15906 14 61
CS-1000881-TP 6 39 | SD-0500701-TP 16 53 | SM-80608A2-TP 2 38 | 110-28008 2 62
SD-0720331-SP 26 22 | SM-80608A2-TP 2 39 | 110-38650 14 69
D1524-555-EBL 32 7 | SD-1001506-TP 12 53 | SM-80608A2-TP 6 14 | 110-38759 14 27
D2468-555-B00 20 5| SL-4041281-SC 2 52 | SM-80608A2-TP 6 23 | 110-62007 32 31
SL-4041291-SC 10 18 | SM-80608A2-TP 6 26 | 110-62601 32 30
EA-9500B01-00 6 29 | SL-4041491-SC 2 7 | SM-80608A2-TP 6 37 | 110-79506 14 84
EA-9500B01-00 18 19 | SL-4051091-SC 18 4 | SM-80608A2-TP 10 5| 111-41355 14 68
SL-4051691-SC 2 55 | SM-80608A2-TP 12 1] 114-03003 32 32
GPK-26023000 8 8 | SL-4052591-SC 2 10 | SM-80608A2-TP 14 55 | 114-19504 16 33
SL-6052592-TN 6 28 | SM-80608A2-TP 14 67 | 114-19603 16 34
HD-0022300-00 10 17 | SM-0050801-SC 4 24 | SM-80608A2-TP 16 12 | 114-19702 16 35
HK-0346100-40 16 73 | SM-0050801-SC 4 33 | SM-8060812-TP 16 52 | 114-19801 16 36
HK-0346400-0B 20 2 | SM-4040601-SC 8 31| SM-8061010-TP 16 71| 114-19900 16 37
HX-0015000-0K 18 20 | SM-4040655-SP 8 12 | SM-8061050-TP 16 70 | 114-20601 16 6
HX-0015000-00 8 30 | SM-4040655-SP 10 16 | SM-8063012-TR 26 9| 119-02251 32 10

SM-4040655-SP 10 20 | SM-8081652-TP 6 18
MC-2005007-50 6 42 | SM-4040655-SP 14 42 | SM-8081652-TP 32 27 | 228-86907 6 8
MC-2005007-52 30 18 | SM-4041055-SP 8 13 | SM-8480652-TP 16 29 | 228-87004 6 7
MC-2005013-00 32 34 | SM-4050655-SP 16 10 | SM-8480652-TP 20 19 | 228-91204 4 2
MC-2005013-02 30 19 | SM-4050855-SP 2 60 | SM-9061203-SE 30 25 | 229-01201 2 21
MDB-100B1100 6 43 | SM-4050855-SP 6 41 | SM-9061853-SR 26 23 | 229-01250 2 20
MDB-100B1102 30 16 | SM-4050855-SP 12 46 | SM-9061853-SR 26 24 | 229-01300 2 22
MDB-100B1402 30 20 | SM-4050855-SP 12 60 | SQ-2050453-MZ 18 41 | 229-01409 6 2
MDB-100B2100 32 4| SM-4050855-SP 14 19 | SS-2110920-TP 2 17 | 229-01805 2 59
MDB-100B2102 30 17 | SM-4050855-SP 16 76 | SS-4080620-TP 14 26 | 229-02506 2 4
SM-4050855-SP 16 78 | SS-6060210-SP 2 23 | 229-04106 14 23
NM-6040001-SC 2 24 | SM-4050855-SP 20 16 | SS-6090620-TP 14 7| 229-04155 14 22
NM-6040001-SC 2 53 | SM-4051055-SP 2 2 | SS-6090620-TP 14 12 | 229-06309 6 47
NM-6040001-SE 16 42 | SM-4051055-SP 2 9 | S$S-6090670-TP 6 5| 229-06408 6 4
NM-6040001-SP 10 14 | SM-4051055-SP 4 31| SS-6090670-TP 14 21| 229-06457 6 3
NM-6040001-SP 16 68 | SM-4051055-SP 12 47 | SS-6090670-TP 14 53 | 229-07406 8 14
NM-6050001-SC 16 16 | SM-4051055-SP 14 76 | SS-6110710-TP 14 35| 229-07703 8 21
NM-6050001-SE 28 11| SM-4051055-SP 18 5| S$S-6110710-TP 16 47 | 229-07802 8 32
NM-6050001-SE 28 13 | SM-4051055-SP 20 8 | SS-6121610-SP 14 11 | 229-08008 8 26
NM-6050001-SE 28 25 | SM-4051405-SE 28 24 | SS-6121860-SP 12 35 | 229-08552 8 34
NM-6050001-SP 20 10 | SM-4061255-SP 12 63 | SS-7080510-TP 6 48 | 229-10509 12 11
NM-6060001-SC 16 58 | SM-5040655-SN 2 26 | SS-7091110-TP 8 20 | 229-11002 14 13
NM-6060001-SE 26 8 | SM-5040655-SN 4 20 | SS-7110720-SP 2 12 | 229-11101 14 6
NS-6110310-SP 16 54 | SM-5040655-SN 18 9 | SS-8090670-SP 2 49 | 229-12109 12 30
NS-6110350-SP 12 50 | SM-6040802-TP 10 7 | SS-8090670-SP 32 22 | 229-12307 12 20
NS-6150310-SP 26 19 | SM-6042000-SP 6 45 | SS-8150822-TP 14 3| 229-12307 16 32
NS-6620310-SP 8 10 | SM-6042000-SP 14 82 | 8S-8151150-TP 14 39 | 229-13008 14 77
SM-6051202-TP 12 57 | SS-8151150-TP 32 37 | 229-16506 14 60
RC-0150001-KP 14 59 | SM-6051400-SP 8 19 | SS-8660610-TP 14 24 | 229-20300 8 5
RC-1200001-KP 14 83 | SM-6051400-SP 14 17 | SS-8661012-TP 14 46 | 229-20409 8 6
RC-2651218-KP 16 19 | SM-6051402-TP 8 39 | ST-4030651-SN 4 23 | 229-21209 2 42
RE-0300000-K0 6 36 | SM-6051402-TP 16 18 | SV-4030802-SN 22 5| 229-21209 32 15
RE-0500000-K0 4 19 | SM-6051602-TP 12 10 | SV-4030802-SN 22 10 | 229-21308 2 43
RE-0500000-K0 8 4| SM-6051602-TP 12 19 229-21308 4 27
RE-0500000-K0 8 29 | SM-6051602-TP 20 14 | TA-1250406-R0O 2 5| 229-21308 32 14
RE-0500000-K0 8 37 | SM-6051850-TP 12 28 | TA-1250406-R0 2 25 | 229-21407 2 44
RE-0500000-K0 12 24 | SM-6060802-TP 2 14 | TA-1250406-R0O 2 50 | 229-21407 4 28
RE-0500000-K0 16 48 | SM-6060802-TP 10 9 229-21407 32 16
RE-0600000-K0 12 56 | SM-6061002-TP 2 16 | WP-0501016-SD 8 40 | 229-21506 2 45
RE-1000000-KO0 26 20 | SM-6061002-TP 16 72 | WP-0501016-SD 12 48 | 229-21506 4 29
RE-1000000-K0 26 21| SM-8040412-TP 4 21| WP-0501016-SD 12 58 | 229-21506 32 17
RE-1200000-K0 20 4 | SM-8040612-TP 2 36 | WP-0501016-SD 12 61| 229-21605 2 46
R0O-0360802-00 14 70 | SM-8050402-TP 18 1| WP-0531000-SD 14 18 | 229-21605 32 18

_84_




NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
e 5 NO e 5 NO e 5 NO mE 5 NO

229-21704 2 47 | 236-39404 26 12 | 400-86698 20 13 | 401-72495 16 50
229-21704 4 30 | 236-39503 26 13 | 400-86699 20 18 | 401-72496 16 56
229-21803 2 48 | 236-39602 26 14 | 400-86704 12 8 | 401-72498 16 9
229-21803 32 19 400-86705 12 9 | 401-72504 16 57
229-25101 18 10 | 400-00264 32 12 | 400-86706 12 12 | 401-72508 12 7
229-26000 30 4| 400-00344 18 21| 400-86711 16 46 | 401-73459 22 6
229-26208 30 6 | 400-00391 14 37 | 400-86712 16 55 | 401-74296 14 1
229-26356 30 7 | 400-00392 14 38 | 400-86731 6 46 | 401-74297 14 2
229-26505 30 3| 400-04171 6 17 | 400-86737 12 22 | 401-74298 14 20
229-31604 30 10 | 400-04171 32 26 | 400-86739 12 21| 401-74300 14 31
229-32404 26 17 | 400-04254 10 13 | 400-86748 16 65 | 401-74302 14 32
229-32453 26 16 | 400-06716 12 43 | 400-86753 20 3| 401-74314 16 27
229-32800 30 9 | 400-09037 2 51| 400-86759 20 20 | 401-74315 16 17
229-32909 14 72 | 400-10805 14 78 | 400-88958 4 25| 401-74318 16 4
229-32909 30 21| 400-15671 16 66 | 400-88959 4 26 | 401-74322 2 58
229-33105 30 13 | 400-17805 8 16 | 400-89605 32 1| 401-74323 16 13
229-33204 30 14 | 400-23223 32 33 | 400-89607 14 75 | 401-74324 16 15
229-34202 30 26 | 400-24124 32 23 | 400-89610 32 9 | 401-74328 14 56
229-34251 30 23 | 400-26277 14 5| 400-90058 6 6 | 401-74331 14 57
229-34301 30 27 | 400-26281 14 16 | 400-90099 16 61| 401-74333 14 74
229-34400 30 28 | 400-26282 14 36 | 400-91461 2 57 | 401-74334 14 54
229-34509 30 29 | 400-26287 14 41 | 400-95844 20 12 | 401-74335 14 62
229-34608 30 24 | 400-26288 14 43 | 400-95847 12 40 | 401-74336 14 63
229-34707 26 18 | 400-29075 18 22 | 400-96325 28 21| 401-74337 14 64
229-44508 8 11| 400-30786 14 71| 400-96326 28 10 | 401-74338 14 65
229-45307 2 41| 400-32269 6 38 | 400-96327 28 12 | 401-74341 6 30
229-45307 32 20 | 400-37005 14 15 | 400-99083 2 11 | 401-74342 6 32
229-45356 2 40 | 400-37008 4 32 | 401-00050 12 52 | 401-74343 6 33
229-45414 2 29 | 400-37141 8 23 | 401-00172 12 59 | 401-74344 6 34
229-45414 32 39 | 400-37144 8 24 | 401-07708 32 2 | 401-74349 6 49
229-45463 2 28 | 400-37359 8 22 | 401-08401 28 16 | 401-74356 18 40
229-45505 2 30 | 400-37365 14 4| 401-08402 28 1| 401-74358 18 3
229-45604 2 31| 400-38328 18 16 | 401-22891 12 42 | 401-74365 18 12
229-45604 32 41| 400-40256 10 12 | 401-31478 24 3| 401-74369 14 66
229-45703 2 32 | 400-42079 14 10 | 401-33950 14 25| 401-74373 2 34
229-45703 32 42 | 400-50582 8 2| 401-35803 30 1| 401-74375 10 10
229-45802 2 33 | 400-50583 8 36 | 401-35904 6 15 | 401-74388 8 38
229-45802 32 43 | 400-52933 2 37 | 401-35905 6 31| 401-74388 10 21
229-52501 12 27 | 400-53720 14 40 | 401-35907 6 35 | 401-74392 2 35
229-58003 30 5| 400-55591 30 12 | 401-35916 6 16 | 401-74408 22 13
229-58052 30 2 | 400-58504 14 9| 401-36258 2 56 | 401-74573 8 41
229-58300 30 11| 400-60833 12 55| 401-36292 6 10 | 401-74577 14 81
229-62005 32 21| 400-61246 14 8 | 401-36293 6 11 | 401-74580 22 9
229-62054 32 13 | 400-61767 32 3| 401-36701 16 14 | 401-74583 16 41
229-62906 12 49 | 400-62321 26 1| 401-41440 6 44 | 401-74584 16 44
229-63409 32 40 | 400-62323 26 2| 401-41840 12 32 | 401-74600 16 26
229-63458 32 38 | 400-63697 32 29 | 401-41842 12 29 | 401-74610 16 67
235-40305 18 24 | 400-64839 32 8 | 401-45927 14 58 | 401-74612 16 38
236-08003 6 1| 400-75404 18 11 | 401-50011 6 13 | 401-78658 18 37
236-09001 8 15| 400-85784 28 17 | 401-61440 12 31| 401-79371 30 22
236-13409 12 39 | 400-85785 28 18 | 401-61441 12 36 | 401-81990 16 63
236-14506 14 85 | 400-85786 28 2| 401-66870 4 3| 401-82053 16 62
236-18101 14 47 | 400-85787 28 3| 401-66872 4 4| 401-91107 4 1
236-18309 14 52 | 400-85788 28 4| 401-66881 4 5| 401-91108 4 12
236-19000 32 36 | 400-85789 28 5| 401-66885 4 6 | 401-91109 4 13
236-19059 32 35 | 400-85790 28 6 | 401-66886 4 7| 401-91111 4 14
236-26104 2 27 | 400-85791 28 7 | 401-66887 4 8 | 401-91113 4 15
236-26807 8 3 | 400-85792 28 19 | 401-66888 4 9| 401-91114 4 16
236-28803 18 14 | 400-85793 28 20 | 401-66893 4 10 | 401-91115 4 17
236-28902 18 15| 400-85794 28 8 | 401-66894 4 11| 401-91116 4 18
236-29207 18 7 | 400-85795 28 9| 401-72373 32 5| 401-91118 32 1"
236-29256 18 6 | 400-85796 28 23 | 401-72376 2 8 | 401-91126 32 24
236-29306 18 28 | 400-86597 6 20 | 401-72386 22 7| 401-91127 32 25
236-29405 18 27 | 400-86605 6 9| 401-72393 6 22 | 401-91133 14 34
236-30007 12 23 | 400-86606 8 17 | 401-72398 6 21| 401-95289 16 2
236-30007 18 26 | 400-86607 8 18 | 401-72401 10 22 | 401-95552 16 3
236-30007 18 42 | 400-86616 12 38 | 401-72402 10 4| 402-09293 18 34
236-30106 18 25| 400-86623 16 69 | 401-72403 8 42 | 402-11061 2 1
236-30403 18 38 | 400-86635 16 51| 401-72420 22 8 | 402-11076 2 15
236-30502 18 39 | 400-86655 20 17 | 401-72422 22 3| 402-11078 2 3
236-39008 26 5| 400-86674 12 17 | 401-72423 22 4| 402-11082 6 27
236-39107 26 7 | 400-86675 12 18 | 401-72460 12 14 | 402-11085 14 33
236-39156 26 6 | 400-86690 14 45 | 401-72467 12 5| 402-11086 14 44
236-39206 26 10 | 400-86695 12 2| 401-72479 16 28 | 402-11087 16 1
236-39305 26 11| 400-86696 12 3| 401-72482 16 21| 402-11442 10 6

_85_




NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
mE 5 NO o B NO mE 5 NO o B NO
402-11449 12 26
402-11454 16 74
402-11459 12 34
402-11502 12 25
402-11510 16 39
402-11511 16 40
402-11518 20 1
402-11523 12 15
402-11525 8 1
402-11526 8 28
402-11527 8 27
402-11528 8 25
402-11713 16 5
402-11777 10 19
402-11778 16 7
402-11898 16 75
402-11953 12 37
402-12095 10 8
402-12098 10 15
402-12472 30 8
402-13205 14 14
402-13286 12 54
402-13287 12 45
402-13288 12 62
402-13295 2 18
402-13952 16 20
402-14010 20 15
402-14221 30 15
402-14565 16 11
402-14667 12 44
402-14743 22 2
402-14745 16 7
402-14746 2 13
402-15263 6 50
402-15311 18 18
402-15688 16 31
402-15691 16 24
402-15704 22 14
402-15705 24 4
402-15706 24 2
402-15866 6 25
402-18644 12 51
402-18924 26 26
402-21269 18 30
402-21270 18 32
402-21271 18 31
402-21273 18 35
402-23144 26 3
402-23845 26 4
402-24045 22 1
402-24046 22 11
402-24049 24 1
402-24050 24 5
402-24061 24 6
402-27340 10 2
402-27341 10 3
402-33325 10 1

_86_



	COVER
	表紙

	HOW TO MAKE USE OF THIS PARTS LIST
	パーツリストご利用に際して

	CONTENTS
	目 次

	1. MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS
	頭部・外装関係

	2. BOBBIN WINDER COMPONENTS
	糸巻装置関係

	3. MAIN SHAFT & NEEDLE BAR COMPONENTS
	上軸・針棒関係

	4. HAND LIFTER & TENSION RELEASE COMPONENTS
	押え上げ・糸緩め関係

	5. HAND LIFTER COMPONENTS (AK)
	押え上げ関係（ＡＫ）

	6. FEED ADJUST MECHANISM COMPONENTS
	送り調節関係

	7. HORIZONTAL FEED, VERTICAL FEED & HOOK DRIVING SHAFT COMPONENTS
	水平送り・上下送り・釜軸関係

	8. THREAD TRIMMER COMPONENTS
	糸切り関係

	9. OIL LUBRICATION COMPONENTS
	給油関係

	10. AUTOMATIC REVERSE FEED COMPONENTS
	自動逆送り関係

	11. OPERATION PANEL COMPONENTS
	操作パネル関係

	12. PSC UNIT
	ＰＳＣユニット

	13. UNDER COVER COMPONENTS
	アンダ－カバ－関係

	14. THREAD STAND COMPONENTS
	糸立装置関係

	15. ACCESSORIE PART COMPONENTS
	付属品関係

	16. EXCLUSIVE PARTS DDL-8000A*-SH
	ＤＤＬ－８０００Ａ＊－ＳＨ専用部品

	17. LIST FOR INFORMATION OF CHANGE
	変更情報リスト
	NUMERICAL INDEX OF PARTS


	NUMERICAL INDEX OF PARTS
	索引




